Model No: 406

Page 1/3



v Model No: 406
rilrl) Yol &

Parts List

ID Part No Name Qty Notes

1 858256-7 NAME PLATE 406 1

2 150603-1 COWLING COMPLETE 1

3 423277-4 BLOCK FILTER 1

4 *xk ok ***  Click for Technical Bulletin 77889
5 645200-1 NOISE SUPPRESSOR 1

6 415927-5 SWITCH BASE 1

7 651565-1 SWITCH LLK35C65 1

8 416026-6 DUST COVER CAP 1

9 421552-2 DUST COVER 1

10 687053-2 STRAIN RELIEF 1

11  265995-6 TAPPING SCREW 4X18 2

12 666440-8 POWER SUPPLY CORD 1.00-2-5.5 1

13  682504-0 CORD GUARD 10-85 1

14 423279-0 SEAL RING 70 1

15  415932-2 MOTOR COVER 1

16 *** rokk ***  Click for Technical Bulletin 79197
17  266098-9 TAPPING SCREW BIND CT 5X60 2

18 266026-4 TAPPING SCREW BIND CT 4X12 4

19 3443425 PLATE 2

20 ok ***  Click for Technical Bulletin 85070
21  316796-6 END BELL 1

22 267715-4 WAVE WASHER 20 1

23 211092-6 BALL BEARING 629DDW 1

24 516699-6 ARMATURE ASS'Y 240V 1

25 687010-0 BAND 1

26  526034-0 FIELD ASS'Y 240V 1

27  211087-9 BALL BEARING 6200DDW 1

28  *x* *xx ***  Click for Technical Bulletin 77889
29 3167974 BASE 1

30 316795-8 FLANGE 1

31 423280-5 BAND DAMPER 1

32  241906-5 FAN 125 1

33 316798-2 SPACER 1

34  344345-9 RETURN BASE 1

35  241906-5 FAN 125 1

36 316799-0 FLAT WASHER 10 1

37  931403-6 HEX. NUT M8 1

38 ok ***  Click for Technical Bulletin 75013
39 R i ***  Click for Technical Bulletin 75013
40 423278-2 GUARD 1

41 410221-0 FLOAT 1

42 265995-6 TAPPING SCREW 4X18 3

43 415931-4 FLOAT CAGE 1

44  415936-4 FRAME 1

45  xxx *xx ***  Click for Technical Bulletin 75013
46  421545-9 RUBBER RING 352 1

Page 2/3


https://ecommerce.makita.com.au/online/LINKS/technical/PDF/77889-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/79197-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/85070-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/77889-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/75013-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/75013-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/75013-WW-1.pdf

m Model No: 406

JILAUCLLL

ID Part No Name Qty Notes

47 ok ok ***  Click for Technical Bulletin 73312
48  266050-7 TAPPING SCREW 4X30 6

49  265995-6 TAPPING SCREW 4X18 3

50 415934-8 HOLDER 1

51  213655-4 O RING 56 1

52  415933-0 INLET 1

53  415935-6 PIPE HOLDER 1

54  265999-8 TAPPING SCREW 4X25 2

55  911108-4 PAN HEAD SCREW M4X8 4

56  *** rrk ***  Click for Technical Bulletin 62184
57 *xk rkk ***  Click for Technical Bulletin 77968
58 rkk ***  Click for Technical Bulletin 77968
59  421542-5 RUBBER RING 370 1

60  415939-8 CASTER BASE 1

61  168289-7 CASTER 75 1

62 ok ok ***  Click for Technical Bulletin 52526
63  649150-2 EARTH LINE 120 1

64 911103-4 PAN HEAD SCREW M4X6 1

1001 410306-2 CORNER NOZZLE 1

1002 *** ok ***  Click for Technical Bulletin 67165
1003 122512-4 NOZZLE ASS'Y 1

1004 192562-3 BENDING PIPE 1

1005 911133-5 PAN HEAD SCREW M4X18 1

1006 192563-1 STRAIGHT PIPE 1

1007 415946-1 STOPPER 1

5002 654531-7 TERMINAL BLOCK 2P 1

5003 *** rkk ***  Click for Technical Bulletin 72295

Page 3/3


https://ecommerce.makita.com.au/online/LINKS/technical/PDF/73312-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/62184-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/77968-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/77968-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/52526-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/67165-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/72295-WW-1.pdf

